
1

KOBALT and logo design are trademarks 
or registered trademarks of LF, LLC. 
All rights reserved.

Serial Number

SG24484

Purchase Date

ITEM #5976333/6244036/5976334/6244288
MODEL #53952/53953/53954/53955

KOBALT WELDED STEEL  
GARAGE STORAGE SYSTEM

Español p. 19

ATTACH YOUR RECEIPT HERE

Thank you for purchasing this KOBALT product. 
Questions, problems or missing parts? 
Before returning, contact us on:
888-356-2258, 8 a.m. - 8 p.m., EST, Monday - Sunday or ascs@lowes.com.



2

TABLE OF CONTENTS

PRODUCT SPECIFICATIONS

Product Specifications............................................................................................................................

Contents.................................................................................................................................................

Hardware Contents................................................................................................................................

Safety Information..................................................................................................................................

Preparation.............................................................................................................................................

Assembly or Installation Instructions......................................................................................................

Troubleshooting.....................................................................................................................................

Warranty................................................................................................................................................

Replacement Parts List.........................................................................................................................

2
 
3
 
4
 
6 
 
6

7 

17 
 

17
 

18

COMPONENTS SPECIFICATIONS

Maximum Load for 30 in. Locker 800 lbs.

Maximum Load for Locker Shelf 150 lbs.

Maximum Load for Wall Cabinet 100 lbs.

Maximum Load for Base Cabinet 600 lbs.

Maximum Load for Base Cabinet Shelf 200 lbs.

Maximum Load for Rolling Tool Cabinet 320 lbs.

Maximum Load for Drawer in Rolling Tool 
Cabinet

100 lbs.

Set of 4 foot 800 lbs.

48 in. Worktop Fits over 2 cabinets

72 in. Worktop Fits over 3 cabinets



3

CONTENTS

PART DESCRIPTION

A Kobalt 30 in. Locker

B Kobalt Wall cabinet

C Kobalt Rolling Tool 

D Kobalt Base cabinet

E Kobalt 48/72 in. Bamboo /Stainless 
steel Worktop

F Worktop Support Bracket

PART DESCRIPTION

G Kobalt 4 in. Casters with Swivel Lock

H Kobalt 4 in. Casters with Step brake

I Kobalt  Feet with Hardware

J Kobalt  30 in. Locker Shelves

K Kobalt Base Shelf

L Light Valance Bracket

A

B

CD

E

G

H

I

J

K

I

LF



4

HARDWARE CONTENTS (shown actual size)

1/4 in. x 2.5 in. 
Wall Screw 

1/4 in. 
Lock Nut 

 

M5 Nut 
 

M5 x 12 mm 
Bolt

1/4 in. x 5/8 in. 
Hex Bolt 

Self Tapping 
Screw 4.8x16 

AA AB

AF

AC

AH

AD AE

Foot attach-
ment Screws 

AG AI AJ

1/4 in. x 7/8 in. 
Fender Washer 

1/4 in. x 3/4 in. 
Washer 

Spring 
Washer 

AK

Rubber 
Grommet 



5

PART DESCRIPTION 30 in  
Locker

Base 
Cabinet

Rolling Tool 
cabinet

Wall 
Cabinet

AA 1/4 in. x 2.5 in. Wall Screw 4 4 - 4

AB M5 x 12 mm Bolt - - - 2

AC Foot attachment Screws 17 17 - -

AD Self Tapping Screw 4.8x16 2 4 - -

AE 1/4 in. x 5/8 in. Hex Bolt 10 4 17 4

AF M5 Nut - - - 2

AG 1/4 in. Lock Nut 8 4 - 4

AH 1/4 in. x 7/8 in. Fender Washer 4 4 - 4

AI 1/4 in. x 3/4 in. Washer 22 8 17 8

AJ Spring Washer - - 17 -

AK Rubber Grommet 1 1 - -

HARDWARE CONTENTS  (Quantity)



6

SAFETY INFORMATION

PREPARATION

WARNING

Please read and understand this entire manual before attempting to assemble or operate this product. 
Failure to follow may result in serious injury. Save all warnings and instructions for future reference.

Before beginning assembly of product, make sure all parts are present. Compare parts with  package 
contents list and hardware contents list. If any part is missing or damaged, do not attempt to assemble 
the product. Contact customer service for replacement parts.
It is recommended that this product to be assembled on a clean, soft surface, such as a piece of
cardboard. 
 
 
Tools Required for Assembly (not included): Adjustable wrench, Magnetic leveler, Stud finder, Tape 
Measure, 7/16 in. Socket driver wrench, 8mm socket driver, 7/16 in. Socket, Set Square, #2 Philips Bit,
#2 Philips head screwdriver, #3 Philips head screwdriver, Cordless Power Drill, Hammer Drill, 
Masonry Bit.

•	 Do not stand on, step on, or alter this unit for anything outside the designed function of storage.
•	 Use care when handling and assembling metal plates.
•	 The metal may have sharp edges or corners. The use of protective gloves is recommended.
•	 Close and lock the doors before moving this product.
•	 It is always recommended to secure this product to the wall with the hardware provided.
•	 Always remember to use proper lifting techniques when moving the boxed or assembled unit.

CAUTION

•	 Do not exceed maximum load capacities listed in Product Specifications on Page 2.
•	 When storing articles, equally distribute loads. Always balance the loads to avoid tipping.
•	 Place more than half the total load weight on the bottom cabinet when possible.
•	 High risk of tipping, if cabinets are installed incorrectly: securely attach cabinets to the wall to 

avoid serious personal or product injury
•	 Do not store flammable liquids in the unit unless they are secured in an approved container.
•	 Do not store gasoline in the unit under any circumstances.
•	 Do not leave children unattended near this product. Cabinet may tip over if improperly opened.
•	 Always use common sense and be cautious when using this product.
•	 Use two or more people to move, assemble, or install cabinets and locker to avoid back injury.



7

INSTALLING THE FEET

D1

2

3

1. Open cabinet (A or D), remove any shelves or 
loose items.

2. Flip cabinet (A or D) upside down, locate holes 
at corners.

3. Align foot with edge of cabinet. Screw in  
4 x foot attachment screws (AC) using #3 philips 
screwdriver. Repeat this step for each corner.

Hardware Used

Foot Attachment 
Screws

x 16AC

A

D A

D A

I
AC



8

INSTALLING THE FEET

4

5

4. Stand & level feet.

5. Remove all cabinet drawers.

INSTALLING CASTERS ON ROLLING TOOL CABINET

66. Flip cabinet (C) upside down, locate holes 
forming a square. C

C



9

8

9

8. Align caster (G) to the holes and bolt to cabinet 
using 4 Hex bolts (AE) with 8 washers (AI) and 8 
spring washers(AJ).

Note: 
It is mandatory that the rear casters are with swivel 
functionality, while the front casters should be 
equipped with braking mechanism.

9. Repeat step 8 for front corners

Hardware Used

Hardware Used

1/4 in. x 5/8 in. 
Hex Bolt

x 8AE

1/4 in. x 3/4 in. 
Washer

x 8AI

1/4 in. x 5/8 in. 
Hex Bolt x 8AE

1/4 in. x 3/4 in. 
Washer

x 8AI

INSTALLING CASTERS ON ROLLING TOOL CABINET

H

H

C

Spring Washer x 8AJ

Spring Washer x 8AJ

Kobalt 4 in. 
Casters with 
Swivel Lock

x 2G

Kobalt 4 in. 
Casters with Step 
brake

x 2H

C

G

AE

AI

AJ



10

INSTALLING THE DRAWERS

Slide Out

11

10. Align the rails and slide in the drawer.

11. Slide the lock pin upwards on right side and 
slide down on the left side to slide out the 
drawer.

Align Rails 
10

Right Side

Left Side



11

INSTALLING WORKTOP  SIDE SUPPORT BRACKET

12

13

12. Open locker and locate holes on either side. 
Align support bracket (F) to the locker and 
fasten lightly using nuts, bolts and lock washers.

13. Level bracket and ensure it is at the same 
height as the base cabinet. Tighten nuts & bolts.

Hardware Used
1/4 in. x 5/8 in. 
Hex Bolt x 2AE

1/4 in. x 3/4 in. 
Washer

x 4AI

1/4 in. Lock Nut x 2AG
X2

A

F

NOTE:
Worktop support bracket is to be installed, only 
when base cabinet is not adjacently attached to 
the locker.



12

MOUNTING CABINETS (DRYWALL/STUDDED WALL)

14

15

16

14. Use stud finder to locate the studs and mark 
the wall with a pencil. Place cabinet tight 
against the wall.

15. Align cabinet to stud marks. Level cabinet by 
adjusting feet.

16. Drill 4 wall screws (AA) and washers (AH) 
through perforated holes into studs.

Hardware Used

1/4 in. x 2.5 in. 
Wall Screw

x 4AA

1/4 in. x 7/8 in. 
Fender Washer

x 4AH

MASONRY:
•	 Follow steps 14 to 15.
•	 Drill 4 pilot holes through the perforated strip 

with hammer drill & masonry bit.
•	 Follow Step 16 using:
•	 Use 4 x (2 ¼ in. x ¼ in.) Tapcon Concrete 

Anchor into wall.  (Not Included)
•	 Or 4 x (#10 x 2 in. )Screw with 3/16 in.  

masonry plug into wall. (Not Included)

A



13

FASTENING CABINETS 

17

18

17. Align the cabinets and tighten lightly, using 
bolts, washers and locknuts.

18. Level cabinets and tighten all bolts.

Hardware Used

1/4 in. x 5/8 in. 
Hex Bolt x 8AE
1/4 in. x 3/4 in. 
Washer

x 16AI

1/4 in. Lock Nut x 8AG

AB

D

AE

AG

AI



14

MOUNTING THE WORKTOP (ON 2 CABINETS)

19

20

X4 X2

21

19. Place worktop (E) on base cabinets. Align the 
worktop edge to the cabinet rear edge.

20. Locate 2 punch holes on each side. Drill into 
the worktop using the self tapping screw 4.8x16 
(AD).

21. For worktop support bracket, use 2 washers 
(AI) and Self Tapping Screw 4.8x16 (AD).

Hardware Used

X2

Hardware Used

Self Tapping 
Screw 4.8x16

x 4AD

D D

D A

F
AD

AI

E

AD

Self Tapping 
Screw 4.8x16

x 2AD

1/4 in. x 3/4 in. 
Washer

x 2AI



15

INSERTING CABINET SHELVES

22

23

24

22. Insert shelf (J) at a slight angle.

23. Level shelf. Lower shelf onto brackets by 
sliding tabs into slots. Ensure shelf is clipped in 
position.

24. Repeat step 22 to 23 to insert remaining 
shelves.

A

J

A



16

UTILITY ACCESS

25

26

2727. Align holes of valance (F) with cabinet (B). 
Insert and tighten bolt and nuts.

25. Insert rubber grommet into cut-out hole in 
bottom panel.

26. The utility access hole allows easy connection 
to power outlet.

Hardware Used

Rubber Grommet x 1AK

ATTACHING LIGHT VALANCE TO WALL CABINET

Hardware Used

M5 Nut x 2AF

M5 x 12 Bolt x 2AB

B

F
AF

AB



17

WARRANTY

TROUBLESHOOTING

This product carries a limited lifetime warranty. If the product is found to be defective, please call 
(888-3KOBALT) 888-356-2258,  8a.m. - 8 p.m., EST, Monday - Sunday, or return the item to the place 
of purchase with a copy of the original sales receipt. The distributor will, at its option, repair or replace 
the product. This warranty gives you specific legal rights, and you may have other rights that vary from 
state to state.

PROBLEM POSSIBLE CAUSE CORRECTIVE ACTION

Doors are not properly 
aligned.

Uneven floor. Adjust the levelling leg until the 
cabinet and doors are aligned.



18

REPLACEMENT PARTS LIST

For replacement parts, call our customer service department at 888-356-2258, 8 a.m. - 8 p.m., EST, 
Monday - Sunday. You may also contact us at ascs@lowes.com.

Printed in China

PART DESCRIPTION SKU #

I Kobalt Feet with Hardware 75012

J Kobalt 30 in. Locker Shelves (2 Pack) 75015

K Kobalt Base Shelf 75014

BB Kobalt 30 in. Closet Rod 75013

CC Kobalt 30 in. Locker Doors (Pack Of 2) in Black 75006

DD Kobalt 24 in. Base Cabinet Doors (Pack Of 2) in Black 75007

EE Kobalt 24 in. Wall Cabinet Doors (Pack Of 2) in Black 75008

FF Kobalt Rolling Tool Drawer with Slide (1st/2nd Drawer) in Black 75009

GG Kobalt Rolling Tool Drawer with Slide (3rd Drawer) in Black 75010

HH Kobalt Rolling Tool Drawer with Slide (4th Drawer) in Black 75011

II Kobalt Threaded Leveling Legs (4 Pack) 75021

JJ Kobalt Plastic Bushing for Spring Pin Hinges (4 Pack) 75022

KK Kobalt Spring Pin Hinges (4 Pack) 75023

LL Kobalt 4 in. Casters with Step Brake and Swivel Lock (4-pack with 
Hardware) 75024



19

KOBALT y el diseño del logotipo son marcas 
comerciales o marcas registradas de LF, LLC.
Todos los derechos reservados.

Número de serie

SG24484

Fecha de compra

ARTÍCULO  #5976333/6244036/5976334/6244288
MODELO #53952/53953/53954/53955

SISTEMA DE ALMACENAJE PARA 
GARAJE DE ACERO SOLDADO KOBALT

ADJUNTE SU RECIBO AQUÍ

Gracias por comprar este producto KOBALT. 
¿Tiene preguntas, problemas o piezas faltantes? 
Antes de volver a la tienda, póngase en contacto al: 888-356-2258, de lunes 
a domingo de 8 a.m. a 8 p.m., hora estándar del Este o al correo electrónico 
ascs@lowes.com.



20

ÍNDICE

ESPECIFICACIONES DEL PRODUCTO

Especificaciones del producto................................................................................................................

Contenido...............................................................................................................................................

Aditamentos ...........................................................................................................................................

Información de seguridad.......................................................................................................................

Preparación............................................................................................................................................

Instrucciones de ensamblaje o instalación.............................................................................................

Solución de problemas..........................................................................................................................

Garantía................................................................................................................................................

Lista de piezas de repuesto..................................................................................................................

20
 

21
 

22
 

24
 

24

25 

35 
 

35
 

36

COMPONENTES ESPECIFICACIONES

Carga máxima para el casillero de 76.2 cm 362.87 kg

Carga máxima para el estante del casillero 68.03 kg

Carga máxima para el gabinete de pared 45.35 kg

Carga máxima para el gabinete base 272.15 kg

Carga máxima para el estante del gabinete 
base

90.72 kg

Carga máxima para el gabinete rodante para 
herramientas

145.15 kg

Carga máxima para la gaveta del gabinete 
rodante para herramientas

45.35 kg

Juego de 4 patas 362.87 kg

Superficie de trabajo de 121.92 cm Cabe sobre 2 gabinetes

Superficie de trabajo de 182.88 cm Cabe sobre 3 gabinetes



21

CONTENIDO

PIEZA DESCRIPCIÓN

A Casillero Kobalt de 182.88 cm

B Gabinete de pared Kobalt

C Almacenaje rodante para herramien-
tas Kobalt

D Gabinete base Kobalt

E
Superficie de trabajo Kobalt de bambú 
y acero inoxidable de 121.92 cm a 
182.88 cm

F Soporte para superficie de trabajo

PIEZA DESCRIPCIÓN

G Ruedas giratorias Kobalt de 10.16 cm 
con bloqueo de giro

H Ruedas giratorias Kobalt de 10.16 cm 
con freno de paso

I Patas Kobalt con aditamentos

J Estantes de casillero Kobalt de 76.2 
cm

K Estante del gabinete base Kobalt

L Soporte de reborde con luces

A

B

CD

E

G

H

I

J

K

I

LF



22

ADITAMENTOS (se muestran en tamaño real)

Tornillo de pared 
de 1/4 in. x 2.5 in.

Contratuerca 
de 1/4 in.

Tuerca M5

Perno 
M5 x 12 mm

Perno 
hexagonal de 
1/4 in. x 5/8 in.

Tornillo 
autorros-

cante 4.8x16

AA AB

AF

AC

AH

AD AE

Tornillos de 
fijación de las 

patas

AG AI AJ

Arandela de 
protección de 
1/4 in. x 7/8 in.

Arandela de 
1/4 in. x 3/4 in.

Arandela de 
resorte

AK

Arandela de 
caucho



23

PIEZA DESCRIPCIÓN Casillero de 
76.2 cm

Gabinete 
base

Gabinete 
rodante para 
herramientas

Gabinete 
de pared

AA Tornillo de pared de 
1/4 in. x 2.5 in. 4 4 - 4

AB Perno M5 x 12 mm - - - 2

AC Tornillos de fijación de las 
patas 17 17 - -

AD Tornillo autorroscante 4.8x16 2 4 - -

AE Perno hexagonal de 
1/4 in. x 5/8 in. 10 4 17 4

AF Tuerca M5 - - - 2

AG Contratuerca de 1/4 in. 8 4 - 4

AH Arandela de protección de 
1/4 in. x 7/8 in. 4 4 - 4

AI Arandela de 1/4 in. x 3/4 in. 22 8 17 8

AJ Arandela de resorte - - 17 -

AK Arandela de caucho 1 1 - -

ADITAMENTOS  (cantidad)



24

INFORMACIÓN DE SEGURIDAD

PREPARACIÓN

ADVERTENCIA

Asegúrese de leer y comprender este manual por completo antes de intentar ensamblar o utilizar este 
producto. No seguirlo podría provocar lesiones serias. Guarde todas las advertencias e instrucciones 
para referencia futura.

Antes de comenzar a ensamblar el producto, asegúrese de tener todas las piezas. Compare las 
piezas con la lista del contenido del paquete y la lista de aditamentos. No intente ensamblar el 
producto si falta alguna pieza o si alguna está dañada. Póngase en contacto con el Departamento de 
Servicio al Cliente para obtener piezas de repuesto.
Se recomienda que este producto se ensamble sobre una superficie limpia y suave, como un trozo de 
cartón. 
 
 
Herramientas necesarias para el ensamblaje (no incluidas): llave inglesa ajustable, nivelador 
magnético, detector de vigas, cinta métrica, llave de tuercas de 7/16 in., llave de tubos de 8 mm, 
tuerca de 7/16 in., escuadra, destornillador Philips #2, destornillador Philips #3, taladro eléctrico 
inalámbrico, taladro percutor, broca para mampostería.

•	 No se pare, pise ni modifique esta unidad para ningún uso que no sea la función de 
almacenamiento para la que se diseñó.

•	 Tenga cuidado al manipular y ensamblar las placas de metal.
•	 El metal puede tener bordes o esquinas afiladas. Se recomienda el uso de guantes de 

protección.
•	 Cierre y asegure las puertas antes de desplazar el producto.
•	 Siempre se recomienda asegurar este producto a la pared con los aditamentos provisto.
•	 Siempre recuerde usar técnicas adecuadas de levantamiento cuando mueva la unidad ya sea en 

su caja o una vez ensamblada.

PRECAUCIÓN

•	 No exceda las capacidades de carga máximas que se indican en las Especificaciones del 
producto en la página 2.

•	 Al almacenar artículos, distribuya las cargas por igual. Siempre equilibre las cargas para evitar 
vuelcos.

•	 Coloque más de la mitad del peso de la carga total en el gabinete inferior cuando sea posible.
•	 Alto riesgo de vuelco si los gabinetes se instalan incorrectamente: fije de forma segura los 

gabinetes a la pared para evitar lesiones graves al personal o al producto
•	 No almacene líquidos inflamables en la unidad a menos que estén asegurados en un envase 

aprobado.
•	 No almacene gasolina en la unidad bajo ninguna circunstancia.
•	 No deje a los niños sin supervisión cerca de este producto. El gabinete puede volcarse si se abre 

incorrectamente.
•	 Siempre use el sentido común y tenga cuidado al usar este producto.
•	 Utilice dos o más personas para mover, ensamblar o instalar gabinetes y el casillero para evitar 

lesiones en la espalda.



25

INSTALACIÓN DE LAS PATAS

D1

2

3

1. Abra el gabinete (A o D), retire los estantes o los 
artículos sueltos.

2. Voltee el gabinete (A o D) boca abajo y ubique 
los orificios en las esquinas.

3. Alinee la pata con el borde del gabinete. 
Atornille 4 tornillos de fijación de las patas (AC) 
con un destornillador Philips #3. Repita este 
paso para cada esquina.

Aditamentos utilizados

Tornillos de 
fijación de 
las patas

x 16AC

A

D A

D A

I
AC



26

INSTALACIÓN DE LAS PATAS

4

5

4. Base y patas niveladoras.

5. Retire todas las gavetas del gabinete.

INSTALACIÓN DE RUEDAS GIRATORIAS EN EL GABINETE RODANTE PARA HERRAMIENTAS

66. Voltee el gabinete (C) boca abajo y ubique los 
orificios que forman un cuadrado. C

C



27

8

9

8. Alinee la rueda giratoria (G) con los orificios 
y empérnela en el gabinete con 4 pernos 
hexagonales (AE) y 8 arandelas (AI) y 8 
arandelas de resorte (AJ).

Nota: 
Es obligatorio que las ruedas giratorias posteriores 
tengan función giratoria, mientras que las ruedas 
giratorias delanteras deben estar equipadas con un 
mecanismo de freno.

9. Repita el paso 8 para las esquinas frontales

Aditamentos utilizados

Aditamentos utilizados
Perno hexagonal 
de 1/4 in. x 5/8 in. x 8AE

Arandela de 
1/4 in. x 3/4 in.

x 8AI

Ruedas giratorias 
Kobalt de 10.16 
cm con bloqueo 
de giro

x 2G

x 8AE

x 8AI

Ruedas giratorias 
Kobalt de 10.16 
cm con freno de 
paso

x 2H

INSTALACIÓN DE RUEDAS GIRATORIAS EN EL GABINETE RODANTE PARA HERRAMIENTAS

H

H

C

Perno hexagonal 
de 1/4 in. x 5/8 in.
Arandela de 
1/4 in. x 3/4 in.

Arandelas de 
resorte

x 8AJ

Arandelas de 
resorte

x 8AJ

C

G

AE

AI

AJ



28

INSTALACIÓN DE LAS GAVETAS

Slide Out

11

10. Alinee los rieles y deslícelos en la gaveta.

11. Deslice el pasador de bloqueo hacia arriba en 
el lado derecho y deslícelo hacia abajo en el 
lado izquierdo para deslizar la gaveta hacia 
afuera.

Align Rails 
10

Right Side

Left Side

Alinee los rieles

Lado derecho

Lado izquierdo

Deslice hacia 
afuera



29

INSTALACIÓN DEL SOPORTE LATERAL DE LA SUPERFICIE DE TRABAJO

12

13

12. Abra el casillero y ubique los orificios a cada 
lado. Alinee el soporte (F) con el casillero y fíjelo 
ligeramente con tuercas, pernos y arandelas de 
seguridad.

13. Nivele el soporte y asegúrese de que esté a la 
misma altura que el gabinete base. Apriete las 
tuercas y los pernos.

Aditamentos utilizados

x 2AE

x 4AI

Contratuerca de 
1/4 in.

x 2AG
X2

A

F

NOTA:
El soporte de la superficie de trabajo debe 
instalarse solo cuando el gabinete base no esté 
adyacente al casillero.

Perno hexagonal 
de 1/4 in. x 5/8 in.
Arandela de 
1/4 in. x 3/4 in.



30

GABINETES DE MONTAJE (PARED DE PANELES DE YESO O CON MONTANTES)

14

15

16

14. Utilice un buscador de vigas para localizar los 
montantes y marque la pared con un lápiz. 
Coloque el gabinete pegado a la pared.

15. Alinee el gabinete con las marcas de los 
montantes. Nivele el gabinete al ajustar las 
patas.

16. Perfore 4 tornillos para pared (AA) y arandelas 
(AH) a través de los orificios perforados en los 
montantes.

Aditamentos utilizados

Tornillo de pared 
de 1/4 in. x 2.5 in.

x 4AA

Arandela de 
protección de 
1/4 in. x 7/8 in.

x 4AH

MAMPOSTERÍA:
•	 Siga los pasos 14 a 15.
•	 Taladre 4 orificios guía a través de la tira 

perforada con un taladro percutor y una broca 
para mampostería.

•	 Siga el paso 21 usando:
•	 Utilice 4 anclas de expansión para concreto 

Tapcon (2 ¼ in. x ¼ in.) en la pared. (No se 
incluyen)

•	 O 4 tornillos (#10 x 2 in.) con tapón para 
mampostería de 3/16 in. en la pared. (No se 
incluyen)

A



31

FIJACIÓN DE LOS GABINETES

17

18

17. Alinee los gabinetes y apriételos ligeramente 
con pernos, arandelas y contratuercas.

18. Nivele los gabinetes y apriete todos los pernos.

Aditamentos utilizados

Perno hexagonal 
de 1/4 in. x 5/8 in. x 8AE
Arandela de 
1/4 in. x 3/4 in.

x 16AI
Contratuerca 
de 1/4 in.

x 8AG

AB

D

AE

AG

AI



32

MONTAJE DE LA SUPERFICIE DE TRABAJO (EN 2 GABINETES)

19

20

X4 X2

21

19. Coloque la superficie de trabajo (E) sobre los 
gabinetes base. Alinee el borde de la superficie 
de trabajo con el borde posterior del gabinete.

20. Ubique 2 orificios en cada lado. Taladre la 
superficie de trabajo con el tornillo autorroscante 
4.8x16 (AD).

21. Para el soporte de la superficie de trabajo, 
utilice 2 arandelas (AI) y tornillo autorroscante 
4.8x16 (AD).

Aditamentos utilizados

X2

Aditamentos utilizados

Tornillo autorros-
cante 4.8x16

x 4AD

Tornillo autorros-
cante 4.8x16

x 2AD

Arandela de 
1/4 in. x 3/4 in. 

x 2AI

D D

D A

F
AD

E

AL

AI



33

INSERCIÓN DE LOS ESTANTES DE GABINETE

22

23

24

22. Inserte el estante (J) ligeramente inclinado.

23. Nivele el estante. Baje el estante sobre 
los soportes al deslizar las lengüetas en las 
ranuras. Asegúrese de que el estante esté 
enganchado en su posición.

24. Repita los pasos 22 a 23 para insertar los 
estantes restantes.

A

J

A



34

ACCESO PARA USO GENERAL

25

26

2727. Alinee los orificios del reborde (F) con el 
gabinete (B). Inserte y apriete los pernos y las 
tuercas.

25. Inserte la arandela de goma en el orificio 
recortado en el panel inferior.

26. El orificio de acceso para uso general permite 
una fácil conexión al tomacorriente.

Aditamentos utilizados

Arandela de caucho x 1AK

FIJACIÓN DEL REBORDE CON LUCES AL GABINETE DE PARED

Aditamentos utilizados

Tuerca M5 x 2AF

Perno M5 x 12 x 2AB

B

F
AF

AB



35

GARANTÍA

SOLUCIÓN DE PROBLEMAS

Este producto cuenta con una garantía limitada de por vida. Si se descubre que el producto está 
defectuoso, llame al (888-3KOBALT) 888-356-2258, de lunes a domingo de 8a.m. a 8 p.m., hora 
estándar del Este, o devuelva este artículo al lugar donde lo compró con una copia del recibo de 
venta original. El distribuidor, a su elección, reparará o reemplazará el producto. Esta garantía le 
otorga derechos legales específicos, pero podría tener también otros derechos que varían según el 
estado.

PROBLEMA CAUSA POSIBLE ACCIÓN CORRECTIVA

Las puertas no 
están debidamente 
alineadas.

Piso desnivelado. Ajuste la pata niveladora hasta 
que el gabinete y las puertas 
estén alineados.



36

LISTA DE PIEZAS DE REPUESTO

Para obtener piezas de repuesto, llame a nuestro Departamento de Servicio al Cliente al 
888-356-2258, de lunes a domingo, de 8 a.m. a 8 p.m., hora estándar del Este. También puede 
ponerse en contacto con nosotros a través de ascs@lowes.com.

Impreso en China

PIEZA DESCRIPCIÓN SKU #

I Patas Kobalt con aditamentos 75012

J Estantes para casillero Kobalt de 76.2 cm (paquete de 2) 75015

K Estante del gabinete base Kobalt 75014

BB Barra de armario Kobalt de 76.2 cm 75013

CC Puertas de casillero Kobalt de 76.2 cm (paquete de 2) en negro 75006

DD Puertas de gabinete base Kobalt de 60.96 cm (paquete de 2) en 
negro 75007

EE Puertas de gabinete de pared Kobalt de 60.96 cm (paquete de 2) 
en negro 75008

FF Gaveta para almacenaje rodante para herramientas Kobalt con 
deslizador (1era/2da gaveta) en negro 75009

GG Gaveta para almacenaje rodante para herramientas Kobalt con 
deslizador (3ra gaveta) en negro 75010

HH Gaveta para almacenaje rodante para herramientas Kobalt con 
deslizador (4ta gaveta) en negro 75011

II Patas niveladoras roscadas Kobalt (paquete de 4) 75021

JJ Pasamuros de plástico Kobalt para bisagras con pasador de 
resorte (paquete de 4) 75022

KK Bisagras con pasador de resorte Kobalt (paquete de 4) 75023

LL Ruedas giratorias Kobalt de 10.16 cm con freno de paso y blo-
queo giratorio (paquete de 4 con aditamentos) 75024


